

# Auburn Analytical Lab, Inc.

4527 S. Garfield Rd.  
Auburn, MI 48611  
Phone: (989) 662-4741  
Fax: (989)662-6757  
Test Report

Diamond Nexus Labs  
5050 West Ashland Way  
Franklin, WI 53132

Received: 07/23/2008  
Sent: 08/29/2008

Lab #: 08-1295

Client Id: Gemstone Sample: DNL Mark III Gemstone

Results Obtained in Accordance with AAL-18(Rev.07/28/08)  
Destructive Chemical Component Test  
Elements Found In Sample in Order of Atomic Weight

C <sup>6</sup>	Carbon
S <sup>16</sup>	Sulfur
Ca <sup>20</sup>	Calcium
Fe <sup>26</sup>	Iron
Co <sup>27</sup>	Cobalt
Ni <sup>28</sup>	Nickel
Y <sup>39</sup>	Yttrium
Zr <sup>40</sup>	Zirconium
Hf <sup>82</sup>	Hafnium
GD <sup>157</sup>	Gadolinium

Proprietary Materials Not Reported per Customer Request

The Above Results Relate only to the Items Tested.  
This Report may not be Reproduced Except in Full without Written Permission from A.A.L.